For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 57

—

y\l )/
Y4 \H,”.

640 6x4 Utility Vehicle (37AC640D710)

Cables

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 2 of 57
Cables
Ref#  Part Number Qty S/P/F  Description
1 710-04027 1 Screw, Shoulder, .375 x .375
2 711-0813 1 S Pin, Clevis, 5/16 x 2.5
3 712-3025 6 Nut, Jam, 5/16-24, Gr5
4  712-3009 1 S Nut, Hex Lock, 5/16-18
5 714-0104 2 S Pin, Cotter, .072 x 1.13
6 726-0470 1 Cable Tie, Tree Mount
7  732-0470A 1 S  Extension Spring
8 736-0159 1 S  Washer, .349 x .879 x .063
9 736-0271 1 S  Washer, Spring, .317 x .879 x .063
10 746-04000 1 S Cable, Control, Brake
11 746-04002 1 S Cable, Control, Choke
12 746-04006 1 Cable, Control, Clutch Brake
13 746-04194 1 Cable, Control, Throttle
14  746-04125 1 Cable, Control, Brake
15 712-0181 1 S Nut, Jam Lock 3/16-16, Gr5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 57

640 6x4 Utility Vehicle (37AC640D710)

Electrical Schematic 01

LINDHIO v6
GIONTI0S \\

HAIHVIS

1s0d
HIIHVIS

aNNOYD

THWTIA IINJHIO T¥

1HMWOHO 1INOHID 19

M19/13A LINOHID 1S

DHO 1INDHIO 28

1HM/OHO 1INJHIO €9

L310IA 661-061
1HMWAME 681-081
WIG/IHM 611011

NHE 691-09F
AHD 65H0SE
1HWME 6v1-0FlL
Mg 6eL0el
IHM 6ct-0ct

A19/a3Y 6H-0H

IHWA3d €01-001

NYO LINJYID OF

1HMW/Ad3Y 1INJYHID Lok

dIONTTI0S
J13nd

LHM LINOYHID Ocl

OLINOVYIN

M19/a34 LINOHID L1E

HOSNAS
0

NHg LIN24ID 191

“19A 1INOYHIO 08

HO 1INDHID LSt

ad3d 66-06
DHO 68-08
M1PH0 62-0L
IHWOHO 69-09
A1913A 65-0S
IHMA3A BP-0F
13N 6E0E
g 6¢-0¢
NHD 6101

X30ANI 50100 53dANN LINJHID

dol1vinon3d

n1g LiNd4Io e

NOILOANNOD SSINUVH NIVIN

DASH MCODULE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 4 of 57

640 6x4 Utility Vehicle (37AC640D710)

Electrical Schematic 02

P8 1b0-S2L
¥0 £80v0-SzL
S.N/d SSINEYH
3NIONZ HLIM 350

220+0-522 N/d
HIN HNOH/HSYA

[} NHE LINDH(D O1

d N9 LINDHID 01

Ngg LIN3HID Of
NNGD INIOd
REGERIEY]
AV | |
AHSIV
T
4 AN Hnd LINo¥19 161
W78 LINOHID OET
— oyl
Neg LI N [ A48 LINOHID €8T
° o ]
3
3
e
H+g T+d+g 5
- 1L140-222
Ny S1HO1 1 N/4 #5 X071 4410 = B
/8 NY — E] 940 LINJWID €8
1HM/T3A LINJHID E¥ =0 oo Linoera o8 - NdO L7n0d[d el
g
LHA/9H0 LIN¥ID 19 E
e
= H1a/134 11M0410 05
= 2
g
— 5 v 8 YV g
3 Z82€-S2L
< N/d HOLIMS A3A
< — EY] =D
& 1Hk/T3A__INDH10 E7 ~ B F vee 9 v -INJ813 28 LINJ¥I0 22 H 8
E THA/9HD _INOMID 19 m o 1A LIN0819 021 iy @0 138 = o
¢ E LINJMIY 18 LINTYID OF
4 2 Al
g [r OH0_LINOUId 00 - EIS ,
¢ e NE9 LIN0H1D Of ES . s 550 LINJHID 98
s 4 NH9 LINJEID ET 3
g LH# LIN3810 021
T [ 18,034 L:N0HIO 111 O3 INIOd
% T34 LINoH1D e 034 LINJHID L6 HAMUd INHA
z
[
nl¥a
Elas N1 1103419 001
@
g
c
3
a
e v
> 940 LINOHID €8
8 NHO LIMJYID LT
u NH9 LINOHID Of
[ /— A18/940 LINJHII 1L
=z LH#/>18 LIFOHID 081 #18/038 LINGYID 211 —
c 1Fh/F78 LIFOHID 141 7
rd <
E4 a AHSIV
Z |
& 03 LINJHID 46 7 7 7 El HIINTD N N9 LINDHID Of
n Nd9 L NJY19 01 Oy
“ [V 1w L(nodID ozl a a —
c T34 LINOHID O
g
T
3
<
&

d3d LINJYID £6

o0 LIN0810 08 NI LINu1d o
ah N3 LINTHID Of N#9 LINJH[3 O
L |, { H3ON3S
u,ﬂ LHK/9¥0 LINJYID 09 ,I/dﬁ THMATA TTIMTD 08T
K|
dnnd )} 0 7IVL
LH#/9H0 LIMDJH¥ID 08 a4 1
2 r SLHOIT XY -y LHerIavar
He s — NOM 5 1131
VLS91-S2L N/d SIHIT XN cp Hetova
HOLIAS sievd HIINZD 1Ho1Y

1HR/NTE LINOHID 1+1

118 LINLID ¥2 4
| @ Eav JJ LHk/€H0 1INYID 29

WWW.mymowerparts.com

T34 LINCHID Z¢

(IS Ne9 51D 01

=4 LINJHID L6 <,% AES LINTHID bS1

v/591-52 N/d
HIITHS FSHAATH

€002-522 N/d
\/Iﬁ HIM0S AT

e ANHS
3

N¥9 11NJ81 01

690+0-52L
N/d ZzNB A3Y

A ol zznd
€40 ¥1d 08 T _ gE== o 1INoMI0 51 3SEIAT W5 TTouT0 of

2

2

2}

2

3

=

2 ¥.000-522 N/d mpmuozmmn

2 HOZ1MS NOH \/J

2T g3y 1inowia 18 R@L
H

N49 _[N3¥ID 01



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Electrical Schematic 03

R —

N

LIGHTS/SWITCHES FRONT POWER FUEL SENDER FUEL PUMP
20 AMP

a5

il

-

POINT 10 AMP 5 AMP

o)

5 AMP
REAR—P

Page 5 of 57
- ~
(" REAR AUX BEDLIFT FRONT AUX CENTER AUX )
30 AMP 30 AMP 30 AMP 30 AMP
%] [=
HORN ﬁ E E E E E E E CENTER POWER
7.5 AMP QD C»PmmmAw
I N T v =71 75 1
6X4 JUMPER 4X2 JUMPER
5 AMP O

5 AMP

p
(4 TOP 4 RELAY CENTER )
REAR BED FRONT CENTER
ACCESORY — LIFT — ACCESORY — ACCESORY
= = — L
=1 I{F=1 0f=1 |~ |=11
R2 =m L2 wm F2 wm C wm
R1 == L1 = Fi == LS ==
12V/40A T
6ELAYS 0N|_Y| |—I LIGHTS / SWITCHES
\
Relay Center

Fuse Box

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 6 of 57
Electrical System

Tc fuel sensor

To fuel pump (6x4 only)
To center power point (brn 1 grn w/straight blue faston)

To reverse beeper (not used on 6x4) Breakout for dash
switches (push
button not used on

To headlight switch
To diff switch (not used
on 6x4)

To headlight (driver
side)

To horn (acc. not
shown)

To front aux lighting
N (@m+VI0)

" Horn mount}
(accynot |
shown) |

Front aux
-power (red 1

rdn)

Voltage regulator Charge coils

/" Center aux pwr (brn + org/blk)
/  Center aux lights (gm +V10)
e

Neutral Z (@
swilch _ ‘ 17) ,
Bed ift (yel + red)
Tail lights (blk + gn)
Rear power (blk + VI0)

# pressure
switch
/ ~~Motor
ground

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Electrical System

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

16606
629-04008
629-04001
629-04060
710-04030
710-0599
710-0703
710-0788
710-1260A
710-3009
712-0271
721-3049
723-3064
725-0157
725-04008
725-04172
629-04141
725-1657A
725-1738A
726-0470
728-04004
726-04002
736-0329
736-0400

Qty S/P/F
S

S

/P
/P
/P
/P
/P
/P
P

P

NNRPNNRRPRRPRPEPNRPRPNMNARPNNWNNRRER

nn O uunuununm

Page 7 of 57

Description

Bracket, Retainer Hook
Connection Assembly

Harness Assembly, Utility Starter
Harness Assembly, Ground

Screw, Self-tapping 1/4-20

Screw, Self-tapping, 1/4-20 x 0.500
Screw, Hex Carriage, 1/4-20 x .75
Screw, Self-tapping, 1/4-20 x 1.000
Screw, 5/16-18 x.75

Screw, #10-24 x 0.75

Nut, Hex Sems, 1/4-20

Cover, Protection

Strap, Battery

Cable, Tie 3/16 x.05 x 7.4 (NOT SHOWN)
Fuse, 5 Amp

Harness, Utility Wire, Main
Harness, Kohler Motor Wire
Switch, Interlock

Battery, 300 CCA

Cable Tie, 19" x 8.39"

Rivet, Pop

Double Tube Clamp (NOT SHOWN)
Lock Washer, 1/4

Washer, Flat .194 x .62 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 8 of 57
Engine Air Intake Filtration

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Engine Air Intake Filtration

Ref #
1
2
3

Part Number

KH-25-139-20-S
KH-25-048-08-S
KH-25-096-06-S

KH-25-154-05-
KH-24-462-07-
KH-25-083-01-
KH-25-083-04-
KH-24-237-02-
KH-24-326-32-
KH-24-029-21-
KH-M-639016-
KH-24-041-34-
KH-24-029-26-
KH-24-314-25-S
KH-24-086-06

KH-24-041-06

KH-24-164-14

KH-25-086-84-S
KH-24-041-01

KH-X-25-73-S

KH-25-126-02-S
KH-M-647060

KH-25-113-27-S

S
S
S
S
S
S
S
S
S
S

Qty S/P/F
1
1
1
1 /P
1 /P
1 /P
1 /P
1
1
1
1 /P
1
1 S
1
1
1 /P
1 /P
1 /P
1 /P
1
1
1
1

Page 9 of 57

Description

Plug, pipe

Air cleaner assembly 5-1/4" (Includes 3-8)
Cover assembly, plastic air cleaner (Includes
4)

Clip

Valve, dust ejector

Element, air cleaner - primary
Element, safety

Clamp, hose (2)

Hose, air cleaner

Adapter, remote air cleaner
Screw, hex flange M6x1 0x16 (6)
Gasket, adapter

Adapter assembly

Shield, debris

Screw, phillips hd 11-16x3/4" (2)
Gasket, air cleaner base
Manifold, intake

Screw, hex flange M6x1 0x55 (4)
Gasket, intake manifold (2)
Washer, plain (4)

Bracket, air cleaner

Nut, hex lock (2)

Decal, air cleaner (NOT ILLUSTRATED)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 10 of 57
Engine and Transmission




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Engine and Transmission

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

607-04149
710-0344
710-04019
710-3144
710-04025
710-04028
710-0514
710-1260A
712-0130
732-1186
736-0133
736-04005
618-0686A
618-0687
736-04009

738-04002A

754-0646
726-0476
710-3118
710-0599
718-04033

731-04078A

751-10217
751-10216
736-3090
707-04593
607-04165
710-3209
732-0303
707-04610
751-10188
751-0544
751-10202
710-04022
710-3209
KH-64728
607-04018
607-04017
607-04015
712-3005
732-0814
736-0105
736-0326
738-0213
741-0491
618-0685
707-0369
710-0693
710-0805
710-3001
712-3005
712-0429
750-3235

Qty S/P/F
/P
/P
/P
/P
/P
/P
S

S

/P
P

P

/P

S

P
S
/P

S

/P
/P
/P
S

PNRRPRRPRRPRPAMNNVRRPRREPNRRPRPRPNNRPRRPRPREPREPARRPRARRPRRPRRPREPREPARRRRPREPRONUMNMNDNMNNRANRRR

Page 11 of 57

Description

Frame Ass’y, Engine/Trans. Support
Hex Screw, 3/8-16 x 1.5, Gr5
Hex Screw, 3/8-24 x 3, Gr5

Hex Screw, 3/8-16 x 2.00

Hex Screw, M10-1.5 x 60mm, Gr8
Hex Screw, M16-2 x 40mm

Hex Screw, 3/8-16 x 2.25, Gr5
Hex Screw, 5/16-18 x.75

Nut, Hex Lock, 3/8-16

Spring, Extension, .795 x 5.42
Washer, Flat, .411 x 1.25 x .10
Washer, Flat, .395x 1.12 x .14
Clutch Assembly, Engine

Clutch Assembly, Transmission
Washer, 1.03 x 1.625 x .12
Spacer, Drive, .39 ID x 1.00 OD
V-type Belt, Cogged, 1.19

Hose Clamp

Hex Screw, 3/8-16 x 1.00

Self Tapping Screw, 1/4-20 x.50
Rotary Adjuster

Chain Roller

Air Intake Hose

Air Filter Hose

Flat Washer .260 x .720 x .060
Upper Transmission Support Bracket
Muffler Assembly Bracket
Screw, Machine M6 x 1.0 x 10 mm
Extension Spring .375 x 3.18 LG
Engine Shield Bracket

Muffler, Kohler

Arrestor, Spark 1-1/4

Kohler Heat Shield

Hex Head Screw M8 - 1.25 x 20
Hex Head Screw M6 1.0 x 10
Engine, Kohler 64728

Interlock Shift Bracket

Interlock Shift Plate

Brake Clutch Lever

Hex Flange Lock Nut, 3/8-16
Extension Spring

Bell Washer,.375 x.870 x.063
Flat Washer,.510 x 1.0 x.125
Shoulder Screw

Flange Bearing

Transmission, Tuff Torg Model KT 35
Lever, Transmission

Hex Screw, 3/8-16 x 4.50, Gr5
Hex Screw, 5/16-18 x 1.50, Gr5
Hex Screw, 3/8-16 x .880, Gr5
Lock Nut, Hex Flange 3/8-16
Nut, Hex Lock, 5/16-18

WWW. MMOVSEr BRE G, GBRTS x 3.51



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 12 of 57
Engine and Transmission

Ref#  Part Number Qty S/P/F  Description

57 711-04024 2 S Pin, .625x 1.37

58 716-0106A 4 E-Ring, .625

59 738-0509 1 Shoulder Screw,.50 x 1.825
60 736-3084 1 /P Flat Washer,.510 x 1.12 x.060

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 13 of 57
Engine Blower Housing and Baffles

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Engine Blower Housing and Baffles

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Page 14 of 57

Part Number

KH-24-027-175-S

KH-24-100-01
KH-25-139-16
KH-24-100-02
KH-M-551016-S
KH-M-545016-S
KH-M-545020-S
KH-24-146-16-S
KH-M-645016-S
KH-24-063-20
KH-24-063-70-S
KH-M-545010
KH-24-063-59-S
KH-24-063-58-S
KH-24-146-20-S
KH-24-113-95-S
KH-25-113-39-S

RPRRPRRPRRPRRPRRPRRPRRPRRRRERRERRRRR

Qty S/P/F

P

/P
/P

/P
/P

/P

Description

Housing, blower (Includes 2-4)

Nut, plastic (3)

Plug, button

Nut, plastic (2)

Screw, hex flange M5x0 8x16
Screw, hex flange M5x0 8x16 (3)
Screw, hex flange M5x0 8x20 (4)
Plate, backing - #2 side

Screw, hex flange M6x1 0x16 (6)
Baffle, cylinder barrel - #2 side
Baffle, valley - #2 side

Screw, hex flange M5x0 8x10 (2)
Baffle, valley - #1 side

Baffle, cylinder barrel - #1 side
Plate, backing - #1 side

Decal, 20 HP (NOT ILLUSTRATED)
Decal, clear lamination (NOT ILLUSTRATED)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 15 of 57
Engine Crank Case

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Engine Crank Case

10
11
12
13
14
15
16

Part Number

KH-25-139-57-
KH-24-032-01-
KH-24-380-13-
KH-24-067-13-
KH-24-067-14
KH-24-874-17-
KH-24-874-14-
KH-24-874-18-
KH-24-874-19-
KH-24-018-01
KH-24-108-11-
KH-24-108-12-
KH-24-108-13-S
KH-12-422-09
KH-12-422-13
KH-12-422-07
KH-12-422-08
KH-12-422-10
KH-12-422-11
KH-12-422-12
KH-24-012-10-S
KH-24-018-09-S
KH-M-931010-S
KH-28-032-09-S
KH-24-468-15-S
KH-24-144-38-S
KH-52-139-09
KH-25-462-12-S

S
S
S
S
S
S
S
S
S
S

Qty S/P/F

RPRRPRRPRRPRRPRRPRRPRRPRRPRRREPRPRRPRRPRREPRPRPRRPRRPRRERRERRERRERRRRER

/

TOOOOLOON VOOVNT O VONT

~~

Page 16 of 57

Description

Crankcase (Use Miniblock KH-24-782-15)
Plug, hex. head 3/8" (2)
Seal, front oll

Pin, locating (6)

Connecting Rod (Std.) (2)
Connecting Rod (.25) (2)
Piston w/Ring Set (Std.) (2) Includes 7,8)
Piston w/Ring Set (.08) (2)
Piston w/Ring Set (.25) (2)
Piston w/Ring Set (.50) (2)
Retainer, piston pin (4)

Ring Set (Std. & .08) (2)
Ring Set (.25) (2)

Ring Set (.50) (2)

Shim, camshaft (A.R.) red
Shim, camshaft (A.R.) black
Shim, camshaft (A.R.) white
Shim, camshaft (A.R.) blue
Shim, camshatft - yellow
Shim, camshaft (A.R.) green
Shim, camshaft (A.R.) gray
Camshatft

Retainer, ring

Washer, plain 9 mm

Seal, governor cross shaft
Washer, plain 1/4"

Shaft, governor cross

Plug, cup

Valve, oil drain ( NOT ILLUSTRATED goes in
the 2 o'clock position)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 17 of 57
Engine Crank Shaft

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 18 of 57
Engine Crank Shaft

Ref#  Part Number Qty S/P/F  Description
1 KH-24-014-82-S 1 Crankshatft (Includes 2)
2 KH-52-139-09 1 S  Plug, cup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 19 of 57
Engine Exhaust

7

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Engine Exhaust

Ref # Part Number
1 KH-25-072-04
2  KH-24-041-49-S
3 KH-M-841080
KH-25-072-04
KH-24-041-49-S
KH-M-841080

Qty S/P/F

RPRRPRRRR

P
/P
S
/P
/P
S

Page 20 of 57

Description

Stud M8x1 25x33 (4)

Gasket, exhaust manifold (2)

Nut, hex flange M8x1 25 (5)

Short Block (NOT ILLUSTRATED)
Miniblock (NOT ILLUSTRATED)
Gasket Set (NOT ILLUSTRATED)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 21 of 57
Engine Fuel System

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Engine Fuel System

P
9]

—
H:

oO~NO UG, WNE

Part Number
KH-24-853-43-S
KH-24-041-06
KH-24-041-17
KH-M-651030-S
KH-24-050-10-S
KH-25-237-14-S
KH-52-353-20
KH-24-353-12
KH-24-518-24-S

KH-24-755-125-S
KH-24-757-01
KH-24-757-02-S
KH-24-757-03-S
KH-24-757-07

Qty S/P/F

RPRRRRRRRR

PR RRR

/P
/P

S
/P
S

/P
P
/P

Page 22 of 57

Description

Kit, carburetor w/gasket (Includes 2,3)
Gasket, air cleaner base

Gasket, carburetor

Screw, hex flange M6x1 0x30 (2)
Filter, fuel

Clamp, hose (4)

Line, fuel 21" (carb to filter)

Line, fuel 11" (carb to pump)

Lead, ground (solenoid to carb mounting
screw) (NOT ILLUSTRATED)

Kit, high altitude (NOT ILLUSTRATED)

Kit, solenoid (NOT ILLUSTRATED)

Kit, float repair (NOT ILLUSTRATED)

Kit, carburetor repair (NOT ILLUSTRATED)
Kit, choke repair (NOT ILLUSTRATED)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 23 of 57
Engine Head Valve Breather

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Engine Head Valve Breather

X
9]

—
H:

RPOOWOLO~NOUIRA,WNE

el

=
N

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Part Number

KH-24-755-141-S

KH-M-651030-S
KH-24-153-28-S
KH-24-445-01
KH-12-755-03
KH-12-173-01
KH-24-089-02
KH-235011-S
KH-66-032-05-S
KH-24-318-68-S
KH-24-017-01
KH-24-017-02
KH-24-016-01
KH-24-016-02
KH-24-755-66
KH-25-351-01
KH-24-411-05
KH-24-841-01-S
KH-24-318-71-S
KH-25-186-01
KH-24-599-01
KH-24-072-09-S
KH-24-468-16-S
KH-24-100-10-S
KH-66-086-07-S
KH-24-559-08-S
KH-25-294-11-S
KH-24-227-02-S
KH-24-153-09
KH-24-402-03
KH-66-018-04-S
KH-M-545010
KH-24-050-01
KH-24-033-01
KH-24-041-51-S
KH-24-096-86-S
KH-M-645020-S
KH-25-237-08-S
KH-24-326-31-S

KH-24-755-147-S

RPRRPRRPRRPRRPRRPRRPRRPRRPRRPRRPRPRRPRRPRPRPRPRPRRPRPRRERRERREPRPRRRPRRPRPRPRRPRRERRERRERRERERRRRER

Qty S/P/F

P

S
S
/P
/P
/P
/P
/P
S
/P

/P

/P
S
P
P
S
P
S

Page 24 of 57

Description

Kit, valve cover - plain (Includes 2,3)
Screw, hex flange M6x1.0x30 (4)
O-Ring, valve cover

Strap, lifting

Kit, retainer (4)

Cap, valve spring (4)

Spring, valve (4)

Retainer, spring (4)

Seal, valve stem (2)

Head assembly, #1 cylinder

Valve, intake (Std ) (2)

Valve, intake ( 25) (2)

Valve, exhaust (Std ) (2)

Valve, exhaust ( 25) (2)

Kit, valve train (Includes 15,18,19)
Lifter, valve (4)

Rod, push (4)

Kit, cylinder head gasket (Includes 21,22) (2)
Head assembly, #2 cylinder

Arm, rocker (4)

Pivot, rocker arm (4)

Stud, cylinder head (8)

Washer, plain (8)

Nut (8)

Screw, hex flange M6x1.0x34 (4)
Kit, fuel pump valve (Includes 2,3,25-27)
Fitting, 90° (2)

Cap assembly, oil fill (Includes 27)
O-Ring

Reed, breather

Retainer, breather reed

Screw, hex flange M5x0.8x10
Filter, breather

Kit, breather (Includes 33,34)
Gasket, breather

Cover, breather

Screw, hex flange M6x1.0x20 (4)
Clamp, breather

Hose, breather

Kit, cylinder head hardware (Includes
5-9,11,12,15,18-20) (not illustrated)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 25 of 57
Engine Ignition Electrical

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Engine Ignition Electrical

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
KH-54-755-09-S
KH-24-126-139-S
KH-M-548025-S
KH-24-584-01
KH-M-545020-S
KH-24-025-04
KH-X-42-15
KH-12-468-03
KH-12-086-14
KH-24-157-01
KH-25-086-47
KH-24-162-02
KH-24-018-03-S
KH-24-086-18
KH-X-25-92
KH-41-403-09
KH-236602-S
KH-235173
KH-X-25-63
KH-48-154-02
KH-25-132-12-S

KH-25-086-91-S
KH-24-126-137-S
KH-25-468-07-S
KH-24-176-08
KH-25-454-03-S

Qty S/P/F

RPRRPRRPRRPRRPRRPRRPRRPRRRRERRERRRERRRRRRR

N N

S

/P
S

S
/P
/P

S
/P

/P

/P

/P

P

Page 26 of 57

Description

Kit, 15 amp stator (Includes 2)
Bracket, stator wire

Screw, hex cap M5x0.8x25 (2)
Module, ignition (2)

Screw, hex flange M5x0.8x20 (4)
Flywheel

Key

Washer, plain 3/8"

Screw, hex flange M10x1.5x46
Fan

Bolt, shoulder (4)

Screen, grass

Retainer, grass screen (3)
Screw, phillips hd 11-16x7/8" (2)
Washer, plain 3/16" (2)
Rectifier-regulator 15 amp
Connector (3 contact)

Clip, cable

Washer, plain 1/4"

Clip, cable

Spark Plug High-performance Champion
Premium Gold spark plug, replaces
KH-12-132-02

Screw, tapping (2) (NOT ILLUSTRATED)
Bracket, ground strap (NOT LLUSTRATED)
Washer, flat (NOT ILLUSTRATED)
Harness, wiring (NOT ILLUSTRATED)

Tie, wire (2) (NOT ILLUSTRATED)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 27 of 57
Engine Oil Pan Lubrication

18—@

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Engine Oil Pan Lubrication

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
KH-24-009-83-S

KH-24-755-121-S

KH-24-038-10-S
KH-24-043-12
KH-12-380-01
KH-24-448-02-S
KH-12-144-02
KH-52-032-08-S
KH-25-139-60-S
KH-24-153-08
KH-24-393-37-S
KH-24-153-01
KH-24-381-04
KH-M-631005
KH-M-645025-S
KH-12-050-01
KH-24-136-01
KH-25-099-24-S
KH-24-086-16-S
KH-24-086-17-S
KH-25-113-05

RPRRPRRPRRPRRPRRPRRPRRPRRRRERRERRRERRRRRRR

Qty S/P/F

S
/P
/P
/P
/P

/P

P

P
/P

P

Page 28 of 57

Description

Plate, closure assembly (Includes 2-15)
Kit, tube w/dipstick (Includes 3)
Dipstick

Kit, governor gear (Includes 5)

Pin, governor regulating

Tab, locking

Shaft, governor gear

Seal, oil (PTO end)

Plug, pipe 1/8" (2)

O-Ring

Oil pump assembly (Includes 12,13)
O-Ring, oil pick-up

Pick-up, oll

Washer, plain 6 mm (2)

Screw, hex. flange M6x1 0x25 (2)
Filter, oll

Nipple, oil filter

Switch, pressure

Screw, hex. flange M8x1.25x45 (9)
Screw, hex. flange M8x1.25x45
Decal, oil sentry (not illustrated)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 29 of 57
Engine Starting System

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Engine Starting System

Part Number
KH-M-839080
KH-25-098-09-S
KH-25-086-113-S
KH-25-435-05-S
KH-25-755-33-S
KH-25-141-05-S
KH-25-221-01-S

Qty S/P/F
1 S
1 S
1
1 S
1
1
1

Page 30 of 57

Description

Screw, hex. flange M8x1.25x80 (2)
Starter, solenoid assembly (Includes 3-7)
Screw, external torx hd. (3)

Kit, solenoid (Includes 4)

Kit, starter pinion (Includes 6)

Pinion

Kit, brush

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 57

640 6x4 Utility Vehicle (37AC640D710)

Front End

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Front End

Ref #
1

O©ooO~NOUOPr~WN

Part Number

607-04004
607-04005
710-0347
710-04012
710-04120
710-3011
712-0130
712-3016
712-3022
607-04106
607-04105
732-04069
750-1388
737-04006
741-0758
741-0762
750-1357
607-0037
710-0514
736-0300
710-04186
731-04029
736-04019
634-04029
634-04030
731-04406
731-04407
731-04749
710-0376
710-3008
728-04004
735-04003
736-0356
736-0400
625-04017
707-04165
711-04139
712-0324
714-0101
736-3020
710-3015
607-04062
607-04065
712-0703A
710-0216
710-0599
731-04016
712-0431
736-0259
736-0275

Qty S/P/F
1
1
2 /P
2
2
2 /P
10 /P
2 /P
2 /P
1
1
2 S
2
2 /P
4
4
2
1 S
4 /P
4 S
2 /P
2
2
1
1
1 S
1 S
1 S
14 /P
2 /P
6 S
2
22 S
6 S
2 S
1 S
1
4 /P
1 S
4 S
4 /P
1 S
1 S
12 /P
6 /P
7 /P
2
6 S
2 S
2 S

Page 32 of 57

Description

Axle Assembly, Right-front (Incl. Ref 12-15)
Axle Assembly, Left-front (Incl. Ref 12-15)
Hex Screw, 3/8-16 x 1.75

Hex Screw, 1/2-13 x 7.0, Gr5

Hex Screw, 5/8-11 x 11.13, Gr5
Hex Screw, 3/8-16 x 2.25

Nut, Hex Lock, Nylon, 3/8-16, Gr5
Nut, Hex Lock, Nylon, 5/8-11, Gr5
Nut, Hex Lock, 1/2-13

Steering Control Knuckle, RH
Steering Control Knuckle, LH
Shock Absorber, 2.9 Stroke
Tube, .875 x .50 x 4.75

Grease Fitting

Bearing, .63 ID x 1.19 OD
Bushing, Steering

Spacer, .645 ID x 1.063 OD

Front Bumper Assembly

Hex Screw, 3/8-16 x 1.0

Flat Washer,.406 x.875 x.059
Hex Screw, 1/2-13 x 1.25, Gr5
Dust Cap

Flat Washer,.531 x 1.25 x.181
Wheel Ass’y, 22 x 11 x 10, RH, All Terr.
Wheel Ass’y, 22 x 11 x 10, LH, All Terr.
Panel, Right Fender, Yellow
Panel, Left Fender, Yellow

Panel, Hood, Yellow

Hex Screw 5/16-18 x 1.00 Gr 5
Hex Screw, 5/16-18 x.75

Pop Rivet

Mud Flap

Washer, Bell .39 x 1.38 x .062
Flat Washer, .194 x .62 x .063
Head lamp Assembly

Bracket, Hood Mounting

Rod, Hood Mounting

Nut, Hex Lock, 1/4-20

Cotter Pin, Internal, 1.42

Washer, Flat,.271 x.63 x.065

Hex Screw, 1/4-20 x.75

Dash Support Frame Assembly
Upper Dash Frame Assembly
Insert Nut, 5/16-18

Hex Screw, 3/8-16 x.75

Screw, Self-tapping, 1/4-20 x.5
Suspension Bumper

Flange Lock Nut, 3/8-16

Washer, Flat, 030 x .625 x .090
Flat Washer .344 x .688 x .065

WWW.mymowerparts.com



Page 33 of 57

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Labels

. @
|
e @
D R WETET
INGH Japury 8284
[R5 FN2

= aEle ANoH UM peubly
LRggelidd

SESIPXLLL

FYarTls
[l gxly]
£RER0ALLL (ZAL0)]

£50041¢/8 dnougy jageT = (1)

COETNLLL 0e00es.s 8 dnougy |a0eT = (5)

ealy pIssa00aYy Ul paed
1puad apig Jabuassey

F . d ﬁ & oIS

a7 nag Wby dog Wiy ueg ‘ya dop
ZETBO0LLL (BA LD 192800 27 (A LD}

1) anoge | 67 Aeunseadde
'8pIS YDES L0 JEBS MO|8g
1R JEIS SUY) UD PRHUID
BELR00LLL (ZALDN apig a7 senlg

Pe2BOALLL

[P
1auen Aejal ay) 1esu

apg By siaaug
‘pooy ay} Japun palddy

rE2EZILLL (1) e £L2R00LLL
gl B S E
e T
o= ) 38 0DHYD
|aued apis SIBAUR 2U} Ua J e 40 39011 WOLIDA SSOHOY
‘pooi ay] apun paldde \ TTTU - 51w3s NIIMLIE 30V d
SBEZENLLL (1) \ et
& —
RIFPED 972 s i
paIaiuas) a||us aragy e B T Thton et
520900444 #

BHINEYR Y
UDIIH 13Al80aY JeaN
2Ny 1O BRI IS

QLOZES L4

m-_..-._li.
EalY pEESA008H U] pateld
12pUsd BpIg B0

BSLZESLLL
J20-H WOLLCE 01138971 40 WOLLCE N2y
POOH U pasamal IINFHHDEI SHITND 103445 f,ﬂ Dwﬂ_w._-zﬂu_mm.nwm—umwm_uwn_ dHv3d
¥890aLLL LN3A SweLN e #3013 LN 5O By

T LNY LUOdWI

LNIA 3IMVLINIHIY NO
ZileglLis

“BNINEY M 1 — s...
| 13NV LINOYA NO X086 ODHYD 40 oRInNTRY
3015 1437 SHIAIHA WO AYYND AYOT 40 YIVE NOD
S50ZESLLL %08 0DHYD MO A3HALNID

3IQNYH  31ONYH La0zesLis
[BIURIBING NOISSINSNYHL

3HL 3L 3HL O
HIAOD NG HIADDI NG

ZEQEEIALL Le0Z2IiLs

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 34 of 57
Pedals and Dash

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Pedals and Dash

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

731-04755
725-3284
731-1346
731-1347
725-2003
726-0293
731-04010
731-04023
731-04676
725-04022
607-0021
607-04077
607-04082
607-04083
710-04030
736-0463
710-1237
710-3168
711-04067
711-1765
712-0431
735-3049
714-0121
714-0127
732-1187
720-04001
721-3049
725-1657A
710-0528
712-3010
759-3476A
714-0101

RPNNNRPRRPRERNNREPFNRONNNNRRRRREPREPRERANRRRRER

Qty S/P/F

S

Page 35 of 57

Description

Instrument Dash Cover

Key Switch

Nut, Ignition Switch, 5/8-32
Cap, Ignition Switch

Power Receptacle, 12V

Nut, Retainer, 1/8

Switch Plug Panel

Plug, Horn Switch

Dash Panel

Hour Indicator Meter

Lever, Parking Brake

Pedal Assembly, Brake

Pedal Assembly, Throttle
Pedal Arm Assembly, Throttle
Screw, Hi-Lo, 1/4-20 x .5
Washer, Flat .25 x .630 x .0515
Screw, Self-tapping, #10-32 x.625
Bolt, Carriage, 3/8-16 x 1.0
Pin, Clevis.50 x 3.25

Rod, Brake Lock

Nut, Flange Lock, 3/8-16
Pad, Brake Pedal

Pin, Cotter, 5/32 x 1.00

Pin, Cotter, 1/16

Spring, Extension, .637 x 2.972
Knob, Ball

Cover, Protective

Snap Mount Switch, Interlock
Hex Screw, 5/16-18 x 1.25
Hex Nut, 5/16-18

Ignition Keys (NOT SHOWN)
Cotter Pin

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 36 of 57
Rear Fenders and Cargo Bed

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Rear Fenders and Cargo Bed

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number Qty S/P/F
607-04028A 1 /P
607-04035 1 S
710-0599 12 /P
736-3020 8 S
714-0104 8 S
720-04036 4
731-04016 6
732-0306 4 S
735-0271 4 S
736-0162 2 /P
736-3008 2 S
736-3010 4 /P
710-3233 2 /P
746-0968 2
747-1116 4 /P
748-0331 2 S
707-04060 1
710-04166 2 /P
710-3025 1 /P
712-0264 2
712-0324 10 /P
712-0703A 19 /P
726-04005 1
728-0123 4 S
731-04174 1
732-04109 1 S
736-0176 2 S
736-0231 2 S
712-3022 2 /P
710-0703 8 /P
731-04404 1 S
731-04405 1 S
736-04008 8
710-0376 8 /P
736-04004 8
731-04411 1 S
731-04410 1 S
735-04035 2
728-04004 8 S
741-0761 2
731-04011 8
712-04006 8
707-04510 1
728-0123 5 S
735-04049 1

Page 37 of 57

Description

Tailgate Assembly

Bed Assembly

Screw, Self-tapping, 1/4-20 x 0.500
Flat Washer,.271 x.630 x.065
Cotter Pin,.072 Diax 1.13

Plug Cap

Bumper, Extension Suspension
Compression Spring, .406 x .531 x 1.75 LG
Bumper, .62Dia x .3

Washer, Flat, .64 ID x 1.0 x .12
Washer, Flat, .344 x .750 x .120
Washer, Flat,.407 x.812 x.135
Screw, Hex, 1/2-13 x 2.5

Cable, LIft 16.16 LG

Handle, Deck Release

Spacer, Shoulder .625 Dia x .324 Dia
Bracket, Bed Latch Base

Stud, Ball 5/16-18

Hex Screw, 5/16-18 x .625, Gr5
Nut, Acorn 1/4-20 w/o Lock

Nut, Hex Lock, 1/4-20

Nut, Insert 5/16-18

Latch

Pop Rivet, 3/16

Handle, Bag w/Screw

Spring, Gas .91 Stroke

Washer, Flat .265 x .938 x .120
Washer, Flat.344 x 1.125 x.120
Hex Lock Nut, 1/2-13

Hex Screw, 1/4-20 x.75

Fender, Rear RH, Yellow
Fender, Rear LH, Yellow
Rubber Washer,.310 x 1.0 x.125
Hex Screw, 5/16-18 x 1.0

Bell Washer,.350 x 1.25 x.06
Bed Skirt Panel, LH

Bed Skirt Panel, RH

Rear Mud Flap

Pop Rivet,.188

Rubber Bushing, Bed Pivot
Bumper, Compression Suspension
Hex Lock Nut, M10-1.25

Tail Gate Seal Mounting Plate
Pop Rivet 3/16 x .450

Tail Gate Seal Strip

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 38 of 57
Seats and Fuel Tank

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Seats and Fuel Tank

Ref #
1
2

Part Number

607-0034
631-04097

751-10064
710-3008
711-1768
712-0265
712-3027
721-04006
726-0205
736-0159
751-0852
707-04061A
712-3004A
750-0258
757-0389
757-04008A
735-0271
738-0140
707-04062A
710-0376
649-04002
710-0216
712-0130
725-2068
751-3174
737-04010
751-0535
737-0296
735-0699
741-04006
723-04019

Qty S/P/F

1
1

NNRRRPRRPRRPRROONDARDNONROORRRRRERRERRRRR

P

P

/P

/P
/P

/P

/P

/P
P

P
P

Page 39 of 57

Description

Bracket Assembly, Fuel Tank

Tank Assembly, Fuel (Incl. valve, grommets,
cap. Switch & fitting)

Fuel Tank Only

Hex Screw, 5/16-18 x .75
Hold-down Rod, Fuel Tank
Sems Nut, 5/16-18

Nut, Flange Lock, 1/4-20
Gasket, Fuel Tank (11")
Clamp, Hose

Washer, .349 x .879 x .063
Cap, Fuel

Plate, Seat, LH

Nut, Flange Lock, 5/16-18, Gr5
Spacer, Seat

Track Assembly, Seat

Seat

Bumper

Shoulder Screw,.435 x.178-5/16 x.56
Plate, Seat, RH

Hex Screw, 5/16-18 x 1.0
Tube, Grab Handle

Hex Screw, 3/8-16 x.75

Nut, Hex Lock Nylon, 3/8-16
Low Fuel Sensor

Fuel Return Fitting

Fuel Tank Shut Off Valve
Fuel Line Hose 20-inch
Vent

Grommet

Fuel Tank Grommet
Abrasive Foot Pad

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 57

640 6x4 Utility Vehicle (37AC640D710)
Shifter Assembly and Rear and Center Suspension

= f.v.w

R
Q e /«h
&

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Shifter Assembly and Rear and Center Suspension

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
647-0069B
647-0071B
711-04068
714-0115
711-04017
712-0711
714-0104
719-3013
720-04002
720-0434
732-1187
746-04004
747-04010A
607-0042A
710-0298
710-3011
710-0347
711-1764
712-0130
712-0413
713-04007
716-0401
732-04069
736-0424
736-3046A
737-3000
741-04030
741-0759
741-0760
750-04004
607-0043A
623-0026A
710-3119
710-0298
710-3229
711-1763
712-0290
713-04005
750-1389
607-04084
713-0605
710-04009
634-04027
634-04028
741-04002
710-0378
707-04006
710-0759
712-3009

Qty S/P/F
/P

/P

/P

[EEY
nun uvun

[EEY
NNENAEANNONENNDENBAABEARNMNNNNOMAPPOOOOODRAERL,P,ORL,AMANRPRPRPRPRPRPEPNRPRPRPERPRRE

Tunwm

P
/P

/P

Page 41 of 57

Description

Lever Assembly, Transmission
Shifter Assembly, Differential Lock
Pin, Clevis,.50 x 5.375

Pin, Cotter

Pin, Clevis, .375 x 2.0

Nut, Jam, 3/8-24

Pin, Cotter, .072 x 1.13

Clevis, Adjustment

Knob, Ball

Knob, Ball

Spring, Extension, .637 x 2.972
Control Cable, Differential Lock
Shifter Rod, Transmission

Axle Support Assembly, Rear Weld
Screw, Hex, 5/8-18 x 3.5, Gr5
Screw, 3/8-16 x 2.25

Screw, 3/8-16 x 1.75

Axle Shaft, Rear Drive

Nut, Hex Lock, 3/8-16

Jam Nut, Lock, 5/8-18

Sprocket

Retaining Ring, External, 1.14
Shock Absorber, 2.9Stroke
Washer, Flat, 1.06 x 1.56 x .020
Washer, Flat, 1.010 x 1.86 x .060
Lube Fitting, 3/16

Bearing Flange, 1.0 x 1.125x 1.0
Ball Bearing, Internal Axle

Ball Bearing, External Axle
Spacer, .63 x 1.0 x 2.594

Axle Support Assembly, Center Weld
Weld Coupling Assembly

Screw, Hex, 3/8-16 x .75, Gr5
Screw, Hex, 5/8-18 x 3.5, Gr5
Screw, Hex, 7/16-14 x 2.75, Gr5
Axle Shaft, Drive Center

Nut, Hex Lock,7/16-14

Sprocket, Hub, 1.75 - 23T
Spacer, 1.78 x 1.88

Frame Assembly, Complete
Chain, 60-97 Pitch

Hex Screw, 7/16-20 x 1.5, Gr5

Wheel Ass’y, 25 x 11 x 10, RH, All Terr.

Wheel Ass’y, 25 x 11 x 10 LH, All Terr.
Bushing,.504 x.628 x.50
Hex Screw, 5/16-18 x 2.50
Belt Guard

Screw, 5/16-18 x.625

Hex Lock Nut, 5/16-18

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 42 of 57

640 6x4 Utility Vehicle (37AC640D710)

Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Steering

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

707-04252
731-2952
710-0564
710-0607
712-0397
721-04070A
728-04004
731-04033A
731-2953A
731-2648
735-04038
736-0195
736-0173
736-0400
736-0463
707-04386
710-0599
617-0075A
707-04074
707-0417
710-3094A
710-04321
712-0431
735-0801
741-0763
631-04008
710-1880
710-3008
711-04231
711-1774
712-0130
712-3004A
731-04532
731-0954
736-0242
741-04000
726-0470
751-0535
793-00003
726-0205
710-0347
728-0123
736-0356

Qty S/P/F

~
T U

S~

NNTOONTITOL VOOOWY

~~
_U

/P
/P

/P
/P

/P

P ARPRORWRNRPRRPRREPARRRPRARRRRONAMARRPREPARRPANNNRRERRORNENREN

Page 43 of 57

Description

Hood Mounting Plate

Panel, Airbox Cover

Hex Screw, 1/4-20 x 2.75

Hex Screw, 5/16-18 x0.5, Gr5
Wing Nut, 1/4-20

Trim, Bulb Seal, 1/4

Rivet, Pop,.188

Container, Bulkhead

Panel, Shift Cover

Console, Cup Holder

Handle, Latch

Flat Washer, 349 x.875 x.04
Washer, Flat,.28 x.74 x.063
Washer, Flat,.194 x.62 x.063
Washer, Flat,.25 x.630 x.0515
Plate, Console Support
Screw, Self-tapping, 1/4-20 x.5
Gear Assembly, Steering
Steering Bracket, Sector Clamp
Bracket, Steering Mounting
Hex Screw, 3/8-16, 1.00, Gr8
Hex Screw, 3/8-16, 1.50, Gr5
Nut, Flange Lock, 3/8-16
Grommet, Steering Shaft
Bushing, Rubber

Wheel, Steering

Hex Screw, 5/16-18,.75, Gr5, Patch
Hex Screw, 5/16-18, .75, Gr5
Shaft, Steering, 5/8 Spline
Collar, .75

Nut, Hex Lock Nylon, 3/8-16
Nut, Flange Lock, 5/16-18
Cover, Steering Wheel
Bellow, Steering, 4.75 Lg
Washer, Bell,.340 x.872 x.060
Bearing, Flange,.75 ID, Self-Aligning
Cable Tie

Fuel Line Hose

Fuel Filter

Clamp, Hose

Hex Screw, 3/8-16 x 1.75, Gr5
Rivet. Pop, .450

Washer, Bell .39 x 1.38 x .062

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 44 of 57

640 6x4 Utility Vehicle (37AC640D710)
Tranmission Differential Gear Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Tranmission Differential Gear Assembly

Ref #
1
2
3

~N O

11

12
13
14
15
16
17

Part Number
TT-19216231460
TT-19216231510
N/A

N/A

N/A

TT-19216231610
N/A

TT-19451531850
TT-19216232100
N/A

N/A

TT-22117080000
TT-24101060084
TT-26106080402
TT-26716080002
TT-19216233612
TT-19216233622

Qty S/P/F
1
1
1

NN

RN

10

10
10

Page 45 of 57

Description

Gear, 63H, Final

Differential, Gear Kit (Incl. Ref No. 3-8)
Gear (RR, Differential) Furnish
TT-19216231510 Differential Lock Kit

Shaft, Differential Pinion Furnish
TT-19216231510 Differential Lock Kit

Differential Side Gear, RH Furnish
TT-19216231510 Differential Lock Kit

Washer, Differential Gear
Pinion, Differential Furnish TT-19216231510
Differential Lock Kit

Washer, Differential Pinion

Differential, Case Kit (Incl. Ref No. 10 & 11)
Case (R, Differential) Furnish
TT-19216233100 Differential Case Kit

Case (L, Differential) Furnish
TT-19216233100 Differential Case Kit

Washer, 8
Bearing, 6008
Bolt, 8 x 40
Nut, 8

Shaft, LH
Shaft, RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 46 of 57

S
»%.\\\!#»
/X \/ Q

640 6x4 Utility Vehicle (37AC640D710)

Transmission Brake Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Transmission Brake Assembly

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

TT-19216236300
TT-19216236320
TT-19455536511
TT-19216236310
TT-19216236330
TT-19216236340
TT-19216236400
TT-19216236360
TT-19216236410
TT-19216236360
TT-19216236390
TT-22242000250
TT-22312080160
TT-24101060064
TT-24190160001
TT-24311000210
TT-24421304708
TT-26476080302

Qty S/P/F

[EEY

N

ONDNNNAENNEFEPERPERPERPERPENPAMAOPRE

Page 47 of 57

Description

Plate Kit

Steel Plate

Friction Plate, 175
Cover, Brake

Actuator, LH

Actuator, RH

Cam Lever Complete, LH
Cam Lever Shaft

Cam Lever, Complete, RH
Cam Lever Shaft
Washer, 42 x54.6 x 1
Ring, 25

Pin, 8 x 16

Bearing, 6006

Ball, 1/2

Packing, P 21

Seal, TC304708

Tapping Screw, 8 x 30

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 48 of 57
Transmission Differential Lock Assembly

/
5\
N W/ \
\”/

-
o~
N A
-

\
N el
! \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Transmission Differential Lock Assembly

P
9]

—
H:

Part Number Qty
TT-19423527270
TT-19216233100
TT-19216233120
TT-19216233131
TT-19430033160
TT-19430033200
TT-22242000200
TT-22351080032
TT-22351080040
10  TT-19485433110
11 TT-19216233140
12 TT-19216233150
13  TT-22360120000
14  TT-22487120200
15 TT-26476080202

OCoOoO~NOOUGTA~,WNE

NRRRPRRRPRRPRRRNRRRRR

SIPIF

Page 49 of 57

Description

Seal, TC420357
Differential Lock Kit
Fork, Differential Lock
Shaft, Differential Lock
Spring, Differential Lock
Spacer, 20 x 32 x 3.2
Ring, 20

Pin, 8.0A x 32

Pin, 8.0A x 40

Slider, Differential Lock
Arm, Differential Lock
Bracket, Differential Lock
Pin, 12

Pin, 12 x 20

Tapping Screw, 8 x 20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 50 of 57
Transmission Input Shaft Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Transmission Input Shaft Assembly

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

TT-19216224680
TT-19216225212
TT-19216225341
TT-19216225250
TT-19216225371

TT-19216225281

TT-19216225290
TT-1E619054160
TT-24101062034
TT-19215931410
TT-24190080001

Qty S/P/F
1
1
1 S
1
1 S
1
1
1 S
1
2
1
1
1
1
2

Page 51 of 57

Description
Washer
Shaft-Input
Shifter
Spring 29.5
Gear Asm
Use Ref #5
Use Ref #5
Sprocket Asm
Use Ref #8
Use Ref #8
Sleeve
Washer
Bearing
Bearing
Ball, 1/4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 57

640 6x4 Utility Vehicle (37AC640D710)
Transmission Range Shift Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Transmission Range Shift Assembly

Part Number

TT-19216227111
TT-19216227680
TT-19216228300
TT-19485552111
TT-22242000140
TT-24311000125
TT-26476080202

Qty S/P/F

RPNRRRRR

Description

Arm, Shift

Plate

Block, Shift

Switch

Ring, 14

Packing, P 12.5
Tapping Screw, 8 x 20

WWW.mymowerparts.com

Page 53 of 57



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710) Page 54 of 57
Transmission Reduction Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)

Transmission Reduction Assembly

Part Number

TT-19216225460
TT-19216225420
TT-19216225480
TT-19485525460
TT-19216224190
TT-19215931410
TT-22242000260

Qty S/P/F

RPNRRRRR

Page 55 of 57

Description

Reduction Shaft Assembly
Sprocket, 27

Shaft, Reduction

Chain, 40 x 34

Gear, 46H, Reduction
Bearing, 6204R, SH2
Ring, 26

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 57

640 6x4 Utility Vehicle (37AC640D710)
Transmission Transaxle Case Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

640 6x4 Utility Vehicle (37AC640D710)
Transmission Transaxle Case Assembly

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

TT-19485524020
TT-19216224111
TT-19216224121
TT-19485524150
TT-19216224190
TT-168T2024250
TT-19485924262
TT-19485924270
TT-19216224291
TT-22351080020
TT-23491140002
TT-24311000160
TT-24311000180
TT-19216224160

Qty S/P/F

[EEY

ORRPRRPNRRPRRRRRRRER

/P

Page 57 of 57

Description

Sealant

Housing, Transaxle, Left
Housing, Transaxle, Right
Washer, 36 x 45.5 x 1.2
Seal, TC 3040 8

Vent Valve replaces TT-19485924252
Cap, Vent Valve

Body, Vent Valve

Cap, Ol

Pin, 8 x 20

Plug, 14

Packing, P 16

Packing, P 18

Bolt, 28 x 10 x 9

WWW.mymowerparts.com



